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Applicant Huizhou Everpower Technology Co., Ltd.

B AL RN T EZE R AR A PR 2 7

Address of Applicant NO.2 Building, NO.55 District, Zhongkai Hi-Tech Zone, Huizhou City,

ZEFE A bk Guangdong Province, P.R.China
BT R X 55 X 5 2

Manufacturer Huizhou Everpower Technology Co., Ltd.

AT BN T EZE R B AR A7 PR 2 )

Address of manufacturer NO.2 Building, NO.55 District, Zhongkai Hi-Tech Zone, Huizhou City,

AT ik Guangdong Province, P.R.China
BT R X 55 X 5 2

Name of Products Rechargeable Li-ion Cell

B A 7 R B r

Model/Type
HT1054VA

i

Ratings 3.8V 45mAh 0.171Wh

WESH

Date of receipt of test item 2023-19-26

2 H 3]

Completion Date 2024-01-06

ek H 1

Tested according to 4% s

United Nations Manual of Tests and Criteria, PART IIl, section 38.3 Lithium metal and lithium ion batteries,
the seventh revised edition amendment 1(ST/SG/AC.10/11/Rev.7/Amend.1).

e GBI FIPRAE T W), 28 =#87r, 38.3 WHGEMEE IR, H-EBITREBIE1
(ST/SG/AC.10/11/Rev.7/Amend.1)

Tests performed MR H :

Test T.1: Altitude simulation X% T.1: R Test T.5: External short circuit 3% T.5: A%
Test T.2: Thermal Test X% T.2: EE AL Test T.6: Crush % T.6: Ff/E

Test T.3: Vibration {3 T.3: &3} Test T.8: Forced discharge X% T.8: 5l i
Test T.4: Shock 3 T.4: i

Test Conclusion R4 4518:

The Rechargeable Li-ion Cell submitted by Huizhou Everpower Technology Co., Ltd. is tested
according to the United Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and
lithium ion batteries, the seventh revised edition amendment 1 (ST/SG/AC.10/11/Rev.7/Amend.1).

Test results: PASS

FH AN TR 28R B A A7 PR 2 =) S 58 1 Al 78 U B 1 B e v A BRIEC & [ CRRIQAARHE T, SR =47,
38.3 T4 B MEE FHMLEDR, LT RIZIE L(ST/SG/AC.10/11/Rev.7/Amend. 1) 47 M3 o

MG R Sk

Tested by: Ziv Mo ﬁ i %
jf \_TLA: %E% % Xy

Reviewed by: Mumu Huang _/fh,

FRA BRI 4, 3
Approved by: Jesse Zhang & ;F
HHEN skt e

Report Seal
Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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NTEK 5

General product information &7 fE &

Model/Type Rated Rating
. HT1054VA o 3.8V 45mAh 0.171Wh
UiRss HUEE
Standard Charging Current Max. Charging Current
- . IMA o . 90mA
Pt 78 HL L R 7 FL LR
Standard Discharge Current Max. Discharge Current
N . 9mA s . 45mA
P T H FEL R TR LR
Limited Charging Voltage Cut-off Voltage
4.35v ) ‘ 3.0V
7 FL PR A R TR FRL AL L
Appearance Silvery, Button Dimension (DxH
PP y (DxH) ®11.4x5.8
AP e, sk T (mm)
Classification Small Lithium ion Cells
Kl NS LS
Sample description #¥ & i B
Type Sample No. Sample Sub-No. | State of samples
E it FE g5 FEdh T4 5 FEahRA
Fully charged at first cycle
001~005 o A S L L
HAEA RS
Fully charged after 25 cycles
006~010 o T e s L s
25 AEH Ja i RS
50% of the design rated capacity at first
Cell 01-015 le # VKAEHR 50% L HTIRAS
cycle N R
_— NE231220436005-X* y ] N gl .
FELth 0 016~020 50% of the design rated capacity after 25
cycles 25 {X{§¥ J& 50% HLfif IRA
Fully discharged at first cycle
021~030 A .
AR 58 A TR HUIRES
Fully discharged after 25 cycles
031~040 g A ,
25 AR G 78 ARG

* “X” contained in Sample No. represents Sample Sub-No., it consists of three digit.
B TERE RS P “X” FOoRFER TS, B 3 R84,

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Test environment condition: Room temperature: 15°C-25°C; Room humidity: 40-70%
WIS B FABEEEE: 15°C-25°C; HEIEE: 40-70%
Remark #7¥: None &

Summaries of testing 4 2
All cell types are subjected to tests T.1 to T.6 and T.8. Tests T.1 to T.5 are conducted in sequence on the
same cells. Tests T.6 and T.8 are conducted using not otherwise tested cells.
P KRB B RS S R AT T AR T.O I T.8 IS0 o FEC DA 20427 75 A8 [R i — 2 s B AT il Ie TART.5. K
IO T.6FIT.8 LA J3 AP A6 1 FY HLES
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-Mz2)/M1x100
N7 ETES R, TR A

J5 B4 5% (%) =(M1-M2)/M1x 100
Where Mz is the mass before the test and M: is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

s MU IRE AT B, Mo ik 5Ja B AR R BUR AN T R 9 0 BUE, AN “ et BBk 7,

Mass M of cell or battery Mass loss limit

P, LV ) J J A R PR A
M<1g 0.5%
1g<M<75g 0.2%
M>75g 0.1%

In tests T.1 to T.4, cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell after testing is not less than 90% of its voltage
immediately prior to this procedure.

AETIETARREF, BOAGHC LB Tl TR, TR IE K, If Bl B e e e
I % AN/ T AR AT I — B8 AT HE R 9 90%

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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Test Procedure iR
Pre-conditioning
jifisi
A
Marking #5 5 i
NE231220436005-X
* A\ 4 #
Sample Sub-No. Sample Sub-No. Sample Sub-No.
FEA T FEdh T4 FEdh T4
001~010 011~020 021~040
A
Altitude simulation
e AR
\ 4
Thermal test
T P R
v \ 4
Vibration Crush Forced discharge
R 7N SHR 1) TR L
\ 4
Shock
Uih
A 4
External short circuit
AN i
\ 4 A 4 v
A 4
Finish
T8 R
Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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Photos of sample # 5 & H
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Test results k45

Test T.1: Altitude simulation iRET.1: & EE

[ R

Cells are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).
TR FE BB AR 2% T 81K T-11.6 kPaflI PR B (2045°C) FAE TR 2 /D 6/ .

Requirement Z:K

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to
this procedure.

ROAUTCE IR Tl oM. omERANTokE K, I HARA R0 rUS R BIG f5 T i f S AN/ T AR #E4T X
— 56 A L 790% .

Test Data showed in table below i %dE LT %

Sample Prior to test {50 HT | After test 50 /5 Mass oSS \t/eosl,??/glgzeg
Sub-No. Mass | Voltage Mass | Voltage | FifE#ik prior to test Rff ults
FEh 95 & HL R i HE (%) R85 AR -
(9) \%) (9) V) S0 7y FL s (%)
001 0.9644 4.3390 0.9644 4.3390 0.000 100.0 PASS &%
002 0.9606 4.3370 0.9606 4.3370 0.000 100.0 PASS &1&
003 0.9613 4.3400 0.9613 4.3400 0.000 100.0 PASS &1&
004 0.9583 4.3380 0.9583 4.3380 0.000 100.0 PASS 4%
005 0.9668 4.3410 0.9668 4.3410 0.000 100.0 PASS &%
006 0.9742 4.3370 0.9742 4.3370 0.000 100.0 PASS &%
007 0.9728 4.3420 0.9728 4.3420 0.000 100.0 PASS &%
008 0.9648 4.3380 0.9648 4.3380 0.000 100.0 PASS &1&
009 0.9648 4.3400 0.9648 4.3400 0.000 100.0 PASS &1&
010 0.9598 4.3390 0.9598 4.3390 0.000 100.0 PASS 4%
Notes yEF:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, HSRBIE. RS, R, RIEARE K.
Room temperature 35 21.4°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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Test T.2: Thermal test RIET.2: EEFRE

Test method ik /572

Cells are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for at
least six hours at a test temperature equal to -40 £ 2°C. The maximum time interval between test temperature
extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells are to be stored
for 24 hours at ambient temperature (20 + 5°C).

R T B AE ARG B2 55 T 72 £ 2° C ISR F AR R /D 6/, B3 FRAE IR IR B2 55 T--40 £ 2°CHY S R AETl R D
6/INF o PN A X i B 2 T P e KN ) (8] B 93073 b o BEAR P R HEAT, HLSERA0IR, BE KT I
CER BT E (20 £ 5°C) FA7 24/ N

Requirement %K

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to
this procedure.

ROAUTCE TR Tl oM. oERATokE K, I HARA R0 rUSAE IG5 T f S AN/ T AR #E4TIX
— I H FLH 7 90%

Test Data showed in table below it % WL T %

Sample Prior to test {50 HT | After test 50 /)5 Mass 0SS \t/e(:)sl,??/ilgf;eg
Sub-No. Mass | Voltage Mass | Voltage | JiEHIK prior to test Rff ults
FEh 95 & HL R i HE (%) R85 AR -
(9) \) (9) V) 56 i LI (%)
001 0.9644 4.3390 0.9642 4.2820 0.021 98.69 PASS &1%
002 0.9606 4.3370 0.9603 4.2910 0.031 98.94 PASS &1&
003 0.9613 4.3400 0.9610 4.2840 0.031 98.71 PASS &1&
004 0.9583 4.3380 0.9581 4.2940 0.021 98.99 PASS 4%
005 0.9668 4.3410 0.9666 4.2790 0.021 98.57 PASS &%
006 0.9742 4.3370 0.9738 4.2820 0.041 98.73 PASS &%
007 0.9728 4.3420 0.9725 4.2880 0.031 98.76 PASS &1%
008 0.9648 4.3380 0.9646 4.2760 0.021 98.57 PASS &1&
009 0.9648 4.3400 0.9644 4.2790 0.041 98.59 PASS &1&
010 0.9598 4.3390 0.9595 4.2810 0.031 98.66 PASS 4%
Notes 7¥#%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, HSRBIE. RS, R, RIEARE K.
Room temperature 35 21.2°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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Test T.3: Vibration R¥T.3: I&R3h

Test method ik /572

Cells are firmly secured to the platform of the vibration machine without distorting the cells in such a manner
as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the directions
of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

RS TR & G, ARG O, JFReAERh nT SEML RS . RN B2, i
FE7 Hz 1200 Hz 2 [8], F[EIF]7 Hz, LIRPEFRAES 15508 X —IRBN SRR =A™ BAH 2 B fE 22 3 07 fr
MR — 7 M E G T2k, RT3/ o A —ANIRSN 7 1] 20 i T T

XPHHITT 3 N7 HzIT iR, ORIFL gnfI BRI, BLEIBEIAR|18 Hz. G K IRIE (R FF7E0.8mm (el firfg
1.6mm) , JFEEEINAE B G NE LA S8 gn (ML 50 Hz) o REUEE IIss B2 CR 1 AES gn B BIHRZRHY I 2]
200 Hz.

Requirement Z:K

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire during
the test and after the test and if the open circuit voltage of each test cell directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.
DA b A UE A UGS TR . ol oA ERERATCRE K, I HARAS 0 FEE 5 = A2 B e T fr
b iR 50 5 ST RN AT T % R H AN TAEREAT IX — UG A L 90%.

Test Data showed in table below %R W%

Sample Prior to test {3l | After test X% )5 Mass loss \t/;sl,??/ilggz
Sub-No. Mass | Voltage | Mass | Voltage | JREHK prior to test Rz;ssﬁlts
FE T 9 J5 Lk Joi HE (%) 55 RS -
(9) V) )] V) 5 Bif LM (%)
001 0.9642 4.2820 0.9642 4.2820 0.000 100.0 PASS & 1%
002 0.9603 4.2910 0.9603 4.2910 0.000 100.0 PASS &%
003 0.9610 4.2840 0.9610 4.2840 0.000 100.0 PASS &%
004 0.9581 4.2940 0.9581 4.2930 0.000 99.98 PASS &%
005 0.9666 4.2790 0.9666 4.2790 0.000 100.0 PASS & 1%
006 0.9738 4.2820 0.9738 4.2820 0.000 100.0 PASS & 1%
007 0.9725 4.2880 0.9725 4.2870 0.000 99.98 PASS & 1%
008 0.9646 4.2760 0.9646 4.2760 0.000 100.0 PASS &%
009 0.9644 4.2790 0.9644 4.2790 0.000 100.0 PASS &%
010 0.9595 4.2810 0.9595 4.2810 0.000 100.0 PASS &%

Notes FF%:

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
W ARG, BGRIBIR . R RBAR . RBBERAIRE K

Room temperature i E: 22.1°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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Test T.4: Shock R T.4: Hdy

Test method ik /572

Cells are secured to the testing machine by means of a rigid mount which will support all mounting surfaces of
each test cell. Each cell is subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Each cell is subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.
G A T IR SC R AR IR I 3 B b, SO B MRS U R I A 22 i o 3 RS 0228 52 WA i sk P
150 gnAfk RS2 (86 msH 2 IEsZ b o RRAN HUESZIE =N EAH TR BV b5 22 8 5 (L 1) 1E 7 [ 4852 = IR pf
7, BEERITMAZ =Rk, SHLEsz18id.

Requirement %K

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to
this procedure.

ROAUTCE TR Tl oM. oERATokE K, I HARA R0 rUSAE IG5 T f S AN/ T AR #E4TIX
— 56 AT L 790% .

Test Data showed in table below it % WL T %

Sample Prior to test {50 HT | After test 50 /)5 Mass 0SS \t/e(:)sl,??/ilggg
Sub-No. Mass | Voltage Mass | Voltage | JiEHIK prior to test Rff ults
FEh 95 & HL R i HE (%) R85 AR -
(9) \) (9) V) 56 i LI (%)
001 0.9642 4.2820 0.9642 4.2820 0.000 100.0 PASS &1%
002 0.9603 4.2910 0.9603 4.2910 0.000 100.0 PASS &1&
003 0.9610 4.2840 0.9610 4.2840 0.000 100.0 PASS &1&
004 0.9581 4.2930 0.9581 4.2930 0.000 100.0 PASS 4%
005 0.9666 4.2790 0.9666 4.2790 0.000 100.0 PASS &%
006 0.9738 4.2820 0.9738 4.2820 0.000 100.0 PASS &%
007 0.9725 4.2870 0.9725 4.2870 0.000 100.0 PASS &1%
008 0.9646 4.2760 0.9646 4.2760 0.000 100.0 PASS &1&
009 0.9644 4.2790 0.9644 4.2790 0.000 100.0 PASS &1&
010 0.9595 4.2810 0.9595 4.2810 0.000 100.0 PASS 4%
Notes 7¥#%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, HSRBIE. RS, R, RIEARE K.
Room temperature 13535 %: 20.8°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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Test T.5: External short circuit iRIT.5: PSR

Test method i 51

Cells to be tested are heated for a period of time necessary to reach a homogeneous stabilized temperature
of 57 £ 4 °C, measured on the external case. This period of time depends on the size and design of the cell
and is assessed and documented. Then the cell at 57 + 4 °C is subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell external case temperature has
returned to 57 £ 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

TR HLE T Je i B E E — B[R], A RI57 + 4 °CHH H AR B3 SJHEFEST £ 4 °C. AR ]
ERIAIE S IS 8] A I Tz A R RS A e v, I A I AVE Al S SCAHIE T . SRS 1 FLASAEST + 4 °CIY
ZAF AR — NN SEBTN T0. 1 QI LS 25 1F

T M 22 3] F RS AR TR IR [ 2257 + 4 °CJa FHORFF DL/

LAV HIB BUS AT AEST + 4 CCRIFAETIRIE T .

Requirement 23K

Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly,
no rupture and no fire during the test and within six hours after test.

R AP Tl AR 170°C, JF HAE IR 2 o Slle J5 6/ N TSR o, oK.

Test data showed in table below JIREHE W%

Sample Sub-No. Maximum outer casing temperature Results
P95 L R T e =i 2 (°C) gk
001 124.3 PASS &%
002 118.6 PASS &%
003 121.7 PASS &%
004 109.4 PASS &%
005 128.2 PASS &%
006 113.7 PASS &%
007 124.1 PASS &%
008 108.9 PASS &%
009 119.8 PASS &%
010 124.5 PASS &%
Notes JER:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
RLFEDN P AR S 6 /NS AR AR A . RIEL, R
Room temperature A5 %: 20.4°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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Test T.6: Crush RHKT.6: HE
Test method ik 5 i%
A cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN; (b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure is released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.
Each cell is to be subjected to one crush only. The test sample is observed for a further 6 h. The test is
conducted using cells that have not previously been subjected to other tests.
W HETAE ISP 2 55 s, BYE BTNk, 7R3 — Al sl BRI RZ)h 1.5 emis. $f R4kt
17, BERHILLN =Ml e —:
a)lti N /1 EIEH] 13 kN £ 0.78 kN;  b) LS B H R B 2/ 100mV; 5§
c) FLETE AR I SR 4R JF FE 1Y) 50%EE % .
—HILF|H RS, TR 100mV 8l £, siRETEAR 2008 JF S ) 50%, BIA AR 7).
AT T B e v 2 AN e B R T e s o xRk e, A0 e e e P i 8] R TR RS, %
ESpAF1)i ) 1 S = R R SRS i1 3y i
RN HLE R — IR B R RS . R4k 2L E% 6 /INF o 130 2005 FH 2 A st He At e e s ik AT o
Requirement 3K
Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after the test.

R AP Tl AR 170°C, JF HAE IR 2 b Kt 5 6/ A ek, ToiE K.

Test data showed in table below M %R W T %

Sample Sub-No. Maximum outer casing temperature Results
FEdh T2 R R T i =i B (°C) RPN
011 24.6 PASS &%
012 25.1 PASS &%
013 25.4 PASS &1
014 24.8 PASS

015 26.1 PASS
016 255 PASS
017 24.6 PASS
018 25.2 PASS
019 24.8 PASS
020 25.1 PASS

o> | o | oy | o> o o (>
e EESE S S

Notes FF%:

There is no disassembly, no rupture and no fire during the test and within six hours after the test.
LS ZE AR P AR5 6 /NI R A Rkt Ko

Room temperature 55 E: 21.6°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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Test T.8: Forced discharge i%: T.8: 3&HIEH

Test method i 51

Each cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

FEASTEIREIRE T 5 12V B R AR IBCFE AL 4 PRV A5 T 1138 72 20 7 8 e KRR FELRL ) 2% P T S A T
o

R A 5 A 2 DR /0N 1) P B 7 8 R 0K DA BRI /N LU . BB S RO TBORIN ) (R h) &8 T
RS R BIE 72 B o LRI A AR TR R (R AD

Requirement Z:K

Cells meet this requirement if there is no disassembly and no fire during the test and within seven days after
the test.

AR R A P ARSS 5 7 RN TCdfA, Toig k.

Test data showed in table below MR W T %

Initial current HI4A FLAL(MA) ceevvveceeeeeeeeeveeeveveeeeen s | 45MA

Supply voltage 3K B E(VAC) vt | 12VdC

Time interval i{3GHT [E](MinUtes) .......ccccevveveeeeennt | 60 Minutes

Sa;ztlae; gl%b%No' Results 44 Sa;?f; %b%\lo' Results %5

021 PASS 41% 031 PASS &%
022 PASS 4% 032 PASS &%
023 PASS 41% 033 PASS &%
024 PASS #1% 034 PASS #1%
025 PASS #1% 035 PASS #1%
026 PASS #1% 036 PASS #1%
027 PASS A% 037 PASS &%
028 PASS &% 038 PASS &%
029 PASS &% 039 PASS &%
030 PASS &% 040 PASS &%

Notes 7%

There is no disassembly and no fire during the test and within seven days after the test.
HUSTEM AR A S 7 RN AR ARIR, RE K.

Room temperature 356 E: 21.4°C

weeerEnd of Test Report REJUFR G G5 3R+

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-089 A/O
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Important Notice
Gy NI

. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG PR L ARG TR WaERET

. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.

RAGRAE AR, ARG AR S 15

. The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

KAt B AtAE N BHIEAN LR AL TR

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

BB SHl. A BA e ST Y B e 4R 5 8L

. Objections to the test report must be submitted to NTEK within 15 days.
RS A T TR S Z HAE1S R A A AR R H .

. The test report is valid for the tested samples only.

AR A AR MR i A R

. The Chinese contents in this report are only for reference.

AR ) A ES T

Shenzhen NTEK New Energy Technology Co., Ltd.

TRINTT LI HT REWHAA PR 2 7]

Address: Room 101, Building C, Fenda Hi-Tech Park, Sanwei Community, Hangcheng Subdistrict, Bao’an
District, Shenzhen, Guangdong, China.

Huhk: VRYITT S 22 X i 1 = AL X A ik s fr B C #k 101

Tel Hi%: +86(0)-755-3699 5529  E-mail #if4H: Quality@ntekbat.org.cn

Website M1ik:  http://www.ntekbat.org.cn
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